
~
 
..... ~ 
WOODARD 
&CURRAN 

TABLE OF CONTENTS 

SECTION PAGE NO. 

1. INTRODUCTION 1·1 

1.1 Purpose 1-1
 
1.2 Regulatory Summary 1-1
 
1.3 Presentation of the ICR ; 1-1
 

2. EXISTING WWTP 2·1 

3. TEMPORARY WASTEWATER TREATMENT PLANT 3-1
 

3.1 Engineering Design Basis 3-1
 
3.2 Selection of Treatment Technology 3-2
 
3.3 Temporary WWTF Process Design Description 3-2
 
3.4 Start-up and Operation 3-3
 

4. INTERIM CLOSURE OF THE EXISTING WWTP 4-1
 

4.1 Isolated Existing Equipment Components 4-1
 
4.2 Lagoon Dewatering 4-1
 
4.3 Sludge Removal and Drying 4-2
 
4.4 Rainwater Management. 4-3
 
4.5 Sludge and Material Management and Disposal 4-3
 

5. SAMPLING PROGRAM 5·1 

5.1 Site Constituents of Concern 5-1
 
5.2 Sludge Characterization Sampling 5-1
 
5.3 Lagoon Confirmation Sampling 5-2
 
5.3.1 Inspection 5-2
 
5.3.2 Confirmation Soil Sample Collection 5-2
 
5.3.3 Analytical Results 5-3
 
5.3.4 Data Validation and Usability 5-3
 

6. IMPLEMENTATION AND RESULTS 6·1 

6.1 Equalization Basin 6-1
 
6.2 Polishing Pond 6-2
 
6.3 Digester Basin 6-3
 
6.4 Aeration Basin 6-4
 

7. PROJECT COMPLETION 7·1 

7.1 Permit Transfer 7-1
 
7.2 Interim Closure of the WWTP 7-1
 
7.3 Professional Engineer's Certification 7-1
 

Procter & Gamble - NOIwich (219651) January 5, 2011 
Interim Closure Report.doc 



~
 
...... ~ 
WOODARD 
&CURRAN 

Table 1A: 

Table 1B: 

Table 2: 

Table 3A: 

Table 3B: 

Table 4: 

Table 5: 

Figure 1: 

Figure 2A: 

Figure 2B: 

Figure 3: 

Appendix A: 

Appendix B: 

Appendix C: 

Appendix D: 

Appendix E: 

Appendix F: 

Appendix G: 

LIST OF TABLES 

Characterization Sample Summary - Sludge Characterization Samples 

Characterization Sample Summary - Additional Sludge Characterization Samples ­
Polishing Pond Liner 

Confirmation Sample Summary - Equalization Basin Liner Samples 

Confirmation Sample Summary - Polishing Pond Liner Samples 

Confirmation Sample Summary - Polishing Pond Water Samples 

Confirmation Sample Summary - Digester Basin Liner Samples 

Confirmation Sample Summary - Aeration Basin Liner Samples 

LIST OF FIGURES 

Equalization Basin Sample Location Map 

Polishing Pond Sample Location Map 

Polishing Pond Side Wall Sample Location Map 

Aeration and Digester Basins Sample Location Map 

APPENDICES 

Existing WWTP Plans 

Temporary WWTP Plans 

Field Reports 

Photographic Documentation 

Project Documentation 

Analytical Laboratory Results 

Data Usability Summary Report 

Procter & Gamble - Norwich (219651) January 5, 2011 
Interim Closure Report.doc 



~
 ..........
 
WOODARD 
&CURRAN 

1. INTRODUCTION
 

Woodard & Curran was retained by The Procter & Gamble Manufacturing Company (Procter & Gamble) 
to prepare this Interim Closure Report (lCR) for the Wastewater Treatment Plant (WWTP) located at its 
former Woods Comers Facility in Norwich, New York (the "Site"). The work reported herein was 
conducted in preparation to sell the property and transfer the facility permit to a new owner. Work was 
conducted in accordance with the January 7, 2009 Interim Closure Plan (ICP) that was approved by the 
New York State Department of Environmental Conservation (NYSDEC) on February 17, 2009. The Site 
has since been sold to Agro-Fanna, Inc., a manufacturer and distributer of dairy products. 

1.1 PURPOSE 

This ICR describes the actions, sequence, and chronology of activities completed to temporarily close the 
existing WWTP in preparation for transfer of the facility permit to the new owner/operator of the Site. 
The ICR involves the removal of sludge and materials, and cleaning the equipment, structures, and 
lagoons to place the WWTP in temporary closure status pending permit transfer and reuse by the new 
owner/operator. 

1.2 REGULATORY SUMMARY 

The WWTP operates under State Pollutant Discharge Elimination System (SPDES) Permit Number 
NY0004l46. For the purposes of this ICP, with transition of the Woods Comers Facility to new 
ownership, the terms and conditions of the existing SPDES Permit Number NY0004146 were presumed 
to remain in effect during implementation of the ICP, and the Permit will be transferred to the new 
owner/operator upon their successful completion of an application to the NYSDEC for the transfer. 

Regulations governing the SPDES Permit include a provision that outlines closure requirements for 
wastewater treatment facilities operating under such a permit, 6 NYCRR Subpart 750-2.11: Operating In 
Accordance With a SPDES Permit, Closure Requirements for Wastewater Treatment Facilities. The ICP 
herein has been drafted in general accordance with the guidelines for closure as outlined in 6 NYCRR 
Subpart 750-2.11. 

1.3 PRESENTATION OF THE ICR 

Interim closure of the WWTP was implemented as a multi-disciplinary effort and is documented in the 
following sections as outlined below: 

•	 A description of the existing WWTP (Section 2); 

•	 Design, installation, and start-up of temporary treatment facilities while the WWTP is off-line 
during the cleaning process and temporary closure (Section 3); 

•	 Site civil engineering/construction review of the sequence of operations and material 
management methods used to conduct the cleaning and sludge removal process (Section 4); 

•	 Confirmation and disposal characterization sampling results including data validation and 
inspection reporting (Sections 5 and 6); and 

•	 Project completion including interim closure of the existing temporary WWTP and the 
Professional Engineer's certification (Section 7). 

Procter & Gamble - Norwich (219651) 1-1 January 5, 2011 
Interim Closure Report.doc 



~
 ..........
 
WOODARD 
&CURRAN 

2. EXISTING WWTP
 

The Site is located in Norwich, New York, situated on the east bank of the Chenango River, and consists 
of approximately 88 acres of land containing several buildings that housed chemical and pharmaceutical 
development laboratories, pilot plants and manufacturing facilities. The land is flat, lying in the Chenango 
River valley, and is surrounded by mostly rural farmland and woods. The original facility buildings were 
constructed in the 1950s, with expansions and additions through the early 2000s. Water is supplied by 
two on-site production wells. Wastewater is treated on-site via the existing WWTP located on the western 
portion ofthe Site, abutting the Chenango River. 

The existing WWTP at the Site includes four lagoons for the treatment of laboratory, maintenance, and 
sanitary wastewaters as follows: a 0.72 million gallon (MG) Equalization Basin (at 5 foot depth) 
(Basin 1), a 1.25 MG Aeration Basin (Basin 3), a 25 foot diameter Secondary Clarifier, a 1.25 MG 
aerated Digester Basin (Basin 2), and a 0.75 MG Polishing Pond (Basin 4). A block flow diagram and 
layout drawing of the system is included in Appendix A. The influent wastewater is equalized in the 
Equalization Basin (Basin 1) and then is conveyed to the Aeration Basin (Basin 3) for biological 
treatment. The mixed liquor from the Aeration Basin (Basin 3) is conveyed to the Clarifier for 
solids/liquid separation. The clarified effluent is then disinfected using ultraviolet (UV) reactors and 
discharged to Basin 4 for polishing. The treated effluent is then discharged to the Chenango River. 
Clarifier underflow is returned to the Aeration Basin (Basin 3) and a portion is wasted to the digester 
(Basin 2). 

----- ,------------ ------------~---_::c:_c_,_ 

Procter & Gamble - Norwich (219651) 2-1 January 5, 2011 
Interim Closure Reportdoc 



-----------------------------------------

~
 ..... ~ 
WOODARD 
&CURRAN 

3. TEMPORARY WASTEWATER TREATMENT PLANT
 

For implementation of the ICP, provisions were made to install a temporary WWTP to treat all domestic 
wastewater, laboratory and maintenance wastewater, and any rainwater collected in the lagoons. During 
June, July, and August 2009 a temporary WWTP was delivered, installed and started up on-site to treat 
the wastewater in the existing lagoons during the dewatering and cleaning process, residual wastewater 
generated by the Procter & Gamble production facility, and any rainwater that accumulated in the lagoons 
from direct precipitation during the process. No stormwater runoff enters the lagoons. 

The temporary WWTP was designed in compliance with parameters as specified in SPDES Permit 
Number NY0004146 that governs operation and discharge ofthe WWTP. Procter & Gamble successfully 
pilot tested an ultrafiltration membrane system during the fall of 2007. A temporary system of the same 
technology was selected to treat the lagoon wastewaters and residual wastewater from the Procter & 
Gamble production facility. 

3.1 ENGINEERING DESIGN BASIS 

The temporary WWTP was designed to treat wastewater in the existing lagoons during the dewatering 
phase of the project, as well as incoming wastewater from the Procter & Gamble production facility 
during both the active dewatering phase and when the lagoons were temporarily shut-down pending 
restart by the new owner/operator. The two phases ofthe project had two different projected design bases: 
(1) the projected average wastewater flow rate during the dewatering phase; and (2) the projected average 
wastewater flow rate from the Procter & Gamble production facility once lagoon closure activities were 
complete. These design bases are presented below. 

Parameter 
Minimum Average 
(Wastewater Only) 

Maximum Average 
(Wastewater, Lagoon 

Dewat¢ting and Rainwater) 

Flow (gpd) 10,000 50,000 

BOD (mg/I) 50 50 

BOD Loading (lb/d) 4.2 20.9 

The minimum average flow rate projections were based on a flow study conducted by Procter & Gamble 
during September and October 2008, as well as projections for the anticipated wastewater flow rate from 
the Procter & Gamble production facility by April 2009. 

The maximum average flow rate projections were based on providing additional capacity, above the 
minimum average flow rate, which would be used to treat the wastewater in the existing lagoons, sludge 
permeate from the dewatering process, and accumulated rainwater during the closure process. Based on 
these estimates, the temporary WWTP was originally designed for a maximum average capacity of 
50,000 gpd; however, Procter & Gamble was able to procure a unit with a purported maximum average 
capacity of 100,000 gpd. This provided, on average, approximately 80,000 gpd of capacity for dewatering 
activities during the dewatering phase. 

Procter &Gamble - NOlWich (219651) 3-1 January 5, 2011 
Interim Closure Reportdoc 



------

~
 
..... ~ 
WOODARD 
&CURRAN 

3.2 SELECTION OF TREATMENT TECHNOLOGY 

A temporary membrane bioreactor (MBR) was selected as the preferred wastewater treatment option to be 
used during the interim closure due to the successful pilot test of the technology in 2007. The conclusion 
of the pilot test was that a positive solids/liquid separation system, in the fonn of a 0.04 micron 
ultrafiltration membrane, best fit the application. This type of system was anticipated to be effective in 
reducing particulate levels in the wastewater from agitated sediment in the lagoons during the dewatering 
phase of the project. 

An MBR system also offered the most flexibility for biological treatment and solids separation. The BOD 
loading to the existing WWTP is and was expected to remain low, requiring minimal biological treatment; 
however, membrane ultrafiltration provides solids separation and high effluent quality despite poor 
flocculation or settling that might occur in a traditional activated sludge clarifier under such under-loaded 
conditions. MBR technology was also best suited to address the phased operational approach of the two 
design bases developed during preliminary engineering. The mixed liquor suspended solids (MLSS) 
concentration in the bioreactor can be controlled to add flexibility during episodes of higher or lower 
BOD loading. 

A number of membrane manufacturers, vendors, and contractors were contacted to offer proposals for the 
temporary MBR system. The variable design capacity, estimated project duration, and anticipated project 
start date eliminated many of these preliminary options. The option selected that met project requirements 
was a Siemens Water Technologies (SWT) X-Press 100 MBR package system. The SWT Xpress 
100 MBR is a complete wastewater treatment plant, purportedly capable of treating up to an average of 
100,000 gpd and peaks as high as 200,000 gpd. The unit was a pre-designed and skid-mounted system 

'-"	 that reduced installation time and expense. The system included influent screening, a self-contained 
bioreactor, membranes and membrane tanks, permeate pumps, recycle pumps, both aeration and 
membrane scouring blowers, and the instrumentation and control packages required for operation. The 
SWT Xpress 100 MBR system was mounted on two independent skids that were placed within the 
storage bay of the existing wastewater treatment building at the Site. The only peripheral equipment 
required to support the MBR system were two influent feed pumps, a temporary lagoon wastewater 
transfer pump system, screenings container, sludge holding tanks, and instrumentation and a 
programmable logic controller (PLC) for control of these peripheral systems. 

A product data sheet for the SWT Xpress MBR package system is included in Appendix B. 

3.3 TEMPORARY WWTF PROCESS DESIGN DESCRIPTION 

Wastewater from the Procter & Gamble production facility flows to the existing Building 106 Sump 
(B-I06 Sump). The existing WWTF operation utilized two transfer pumps to convey the influent 
wastewater from B-I06 Sump to the Equalization Basin. The new temporary WWTF utilized two new 
smaller pumps which transferred the influent wastewater to the MBR located in the storage bay of the 
existing wastewater treatment building. The new B-106 Sump pumps were supplied with variable 
frequency drives (VFDs) and a new control panel (CP-Ol). Another new pump and remote control panel 
(CP-02) was designed as a mobile system that could be deployed at each of the four lagoons as needed 
during the dewatering phase. This pump utilized existing piping and sections of temporary piping to 
convey wastewater from each of the lagoons to the MBR located in the storage bay of the existing 
wastewater treatment building. The pump was installed on an existing lagoon float system enabling the 
pump to be submerged as the lagoon was dewatered and the wastewater level dropped. Panel CP-02 was 

'-' located near the pump system and provided power, speed control, and communication with Panel cp-o I. 

Procter & Gamble - Norwich (219651) 3-2 January 5, 2011 
Interim Closure Report.doc 



~
 .... ~ 
WOODARD 
&CURRAN 

Panels CP-Ol and CP-02 communicated to provide consistent wastewater flow to the MBR based on the 
water level in the B-106 Sump, speed control for the lagoon pump system, and the MBR set points. This 
allowed the influent wastewater from the production facility to B-I06 to continue to be treated during 
dewatering activities. 

The B-I06 influent wastewater and lagoon wastewater were combined and conveyed to the influent fine 
screen on the MBR. The screened solid materials were collected in a holding container for removal. After 
screening, the wastewater and MLSS in the bioreactor were pumped to the membrane tanks where 
permeate pumps drew water through the ultrafiltration membranes and out to the existing ultraviolet (UV) 
system for disinfection. Concentrated MLSS was recycled back to the bioreactor or wasted to a sludge 
holding tank for removal to the digester and further dewatering. Blower air was supplied to the bioreactor 
for biological treatment, and a second blower fed air to a diffuser system under the membranes, creating a 
scouring effect which minimized buildup on the membrane pores. 

A process flow diagram and general arrangement drawings for the temporary WWTP are included In 

Appendix B. 

3.4 START·UP AND OPERATION 

Upon completion of the MBR unit installation and debugging in June and July 2009, the system was 
started up in August 2009 and began receiving wastewater from the existing lagoons, which continued to 
treat the production facility wastewater from B-106. The existing clarifier screw pump, clarifier, and 
Polishing Pond were taken off-line, cleaned, and put in a stand-by status with the MBR functioning as the 
main solids separation process in place of the clarifier. MBR effluent was disinfected using the existing 

'-.... UV disinfection system prior to discharge. The system functioned in this mode through April 20 IO. 

Dewatering activities began in April 20 I0, at which time the new pump system in B-1 06 was started up in 
order to feed all production facility wastewater directly to the MBR for treatment. This enabled the 
existing lagoon systems to be taken off-line, and the temporary lagoon pump system was started up to 
feed wastewater from the lagoons to the MBR during the dewatering phase. The system functioned in this 
mode through October 2010 when sludge dewatering activities concluded. 

The MBR will continue to function as the wastewater treatment system for the production facility 
wastewater pending re-start of the lagoon-based system by the new owner/operator. 

Procter &Gamble - Norwich (219651) 3-3 January 5, 2011 
Interim Closure Report.doc 



--

~
 ...........
 
WOODARD 
&CURRAN 

4. INTERIM CLOSURE OF THE EXISTING WWTP 

With the installation and start-up of the temporary WWTP, lagoon closure activities commenced on 
April 5, 2010. Discharges to the lagoons were redirected to the temporary WWTP. During the preparation 
of the lCP, it was anticipated the four lagoons (Equalization Basin, Aeration Basin, Digester Basin and 
Polishing Pond) had a sludge layer estimated at +/- one foot deep (combined average) across the bottom 
of the lagoon. Upon completion of the rcp, the existing WWTP lagoons will remain inactive pending 
reuse by the new owner/operator. The minimal domestic wastewater generated at the production facility 
in the interim will be directed to the temporary WWTP for treatment and discharge under the existing 
SPDES permit. 

The rcp primarily involved cleaning existing equipment components, dewatering the existing lagoons 
and removing sludge and waste materials. The following sections describe the methods used to perform 
this work in conformity with the rcp. 

4.1 ISOLATED EXISTING EQUIPMENT COMPONENTS 

Existing equipment components in the lagoons were removed and disposed of in the following manner: 

Plastic balls floating on surface of Digester and Aeration Basins were removed via boats and 
netting. Plastic balls were collected in clear plastic bags and disposed at the Chenango 
County Landfill. 

High density polyethylene aeration piping, fittings, and valves and the corresponding 
concrete anchors were removed from the Digester and Aeration Basins, flushed with clean 
water via fire hose, and transported to an on-site storage location. 

Other miscellaneous equipment components of the WWTP that were not used during 
operation of the temporary WWTP were cleaned and secured pending re-use by the new 
owner/operator. 

The Clarifier was shut-down, isolated, evacuated of liquid contents, cleaned, drained, and 
secured. The clarifier was kept in a standby state (i.e., oil was retained in the gear box) in the 
event that the unit was needed as a treatment unit during sludge dewatering operations. 

Other components of the WWTP not in use, such as piping and components (pumps, valves, 
etc.) were cleaned (flushed with water), drained, and secured. Structures (sumps, splitter 
boxes, etc.) were evacuated, flushed and cleaned with water, again evacuated, and secured 
(refer to Section 3.0). Equipment components with hydraulic or lubricating fluids (i.e., 
agitators) that were not in present use and that did not have a foreseeable use were drained of 
these fluids at the direction of Procter & Gamble, and the fluids were given to Procter & 
Gamble for storage or recycle. 

4.2 LAGOON DEWATERING 

Dewatering operations initially began around March I, 2010 and ran for 24 hours per day to get the 
current water levels closer to the sludge layer. Once levels in the lagoons were lowered to the existing 
sludge depths, the dewatering activities were limited to daylight hours. 

Once the in-place systems dewatered the lagoons to the extent practicable, portable pumps were used to 
'--' continue dewatering, discharging the effluent to the existing Building Sump in the northwest corner of the 

Procter & Gamble - Norwich (219651) 4-1 January 5,2011 
Interim Closure Report.doc 



~
 
....... ~
 
WOODARD 
&CURRAN 

wastewater treatment building. There, the lagoon wastewater was combined with other facility 
wastewaters and conveyed in a controlled manner (50 to 60 gallons per minute) to the temporary WWTP 
as described in Section 3.3. 

Lagoons were dewatered in the following sequence: 

• Equalization Basin 

• Aeration Basin 

• Polishing Pond 

• Digester Basin 

The dewatering activities were completed under Woodard & Curran oversight to document compliance 
with the ICP (refer to field reports in Appendix C and photo documentation in Appendix D). 

4.3 SLUDGE REMOVAL AND DRYING 

Once the lagoons were dewatered to the desired levels, sludge removal activities began on or around 
April 4, 20 10. Total suspended solids analyses on sludge samples from each lagoon taken prior to sludge 
removal and drying activities, as identified in the rcp, yielded the following results: 

• Equalization Basin: 1.7% 

• Polishing Pond: 5.6% 

'-" • Aeration Basin: 4.8% 

• Digester Basin: 10.1% 

During contractor procurement, the contractor was given the opportunity to select the methods, 
techniques, materials and equipment used for the sludge dewatering and removal process. The contractor 
was asked to demonstrate experience with the equipment, and provide references from similar projects. 

The Contractor awarded the work, Fluid Technologies Incorporated, chose to accomplish the sludge 
drying process via a mobile double belt filter press with a corresponding 20,000 gallon mix tank and a 
20,000 gallon weir tank. The system was staged on the concrete drying bed located between the 
Equalization Basin and Digester Basin. Sludge removal from the lagoons was achieved via a lagoon 
pump, powered by an agricultural tractor, to slurry and pump sludge to the mix tank. The mix tank 
effectively kept solids in suspension as the sludge material was pumped into the press for polymer 
injection and flocculation. 

In accordance with requirements of SPDES Permit NY0004146, the "WTC Usage Notification 
Requirements for SPDES Permittees" Form was submitted to the NYSDEC on February 16, 2010 for 
approval of the polymer prior to the start of dewatering activities. Use of polymer Hyperloc CE 2054 was 
approved by the NYSDEC on February 17, 2010. Due to non-heterogeneities in the sludge material, a 
revised Form was submitted requesting increased usage of Hyperloc CE 2054, which was subsequently 
approved by the NYSDEC on July 6, 20 I0 (refer to Appendix E). 

After flocculation, the material was delivered to the press for mechanical dewatering. On-site grab 
samples were gathered from the pressed sludge material for testing of percent solids using an Ohause 
MB-45 moisture analyzer. These samples were used solely by the contractor to confirm system operations 

-------------------~._-

Procter & Gamble - Norwich (219651) 4-2 January 5, 2011 
Interim Closure Report.doc 



~
 
..... ~ 
WOODARD 
&CURRAN 

'......	 were achieving the minimum 20% solids content required by the receiving facility, the Chenango County 
Landfill. Additional solids' testing was performed by a certified laboratory under contract to Procter & 
Gamble prior to hauling to meet landfill testing requirements as described in Section 5.2. 

After passing through the belt press, the dewatered belt press cake was stockpiled on the existing on-site 
concrete containment area (drying bed) between the Equalization Basin and Digester Basin. There, the 
sludge was staged until loading and transportation to the landfill as described in Sections 5.2. This 
containment area is sloped toward the Digester Basin where drains direct any liquid back to the adjacent 
Digester Basin for treatment by the WWTP. 

The dewatered filtrate and belt wash water from the dewatering process was pumped into the on-site weir 
tank to settle any residual solids. Clarified water was then either discharged back to the Digester Basin to 
reuse in the sludge removal process, or pumped to the temporary WWTP where it was combined with 
other facility wastewaters and was conveyed in a controlled manner to the temporary WWTP as described 
in Section 3.3. The Digester Basin was the last lagoon to be cleaned, so treatment of the dewatered liquids 
entering the Digester Basin was integral to the general cleaning process. 

4.4 RAINWATER MANAGEMENT 

Rainwater collected in the lagoons as a result of direct precIpItation during implementation of field 
activities for the ICP (cleaning, dewatering, and sludge removal and drying) was minimal. Any rainfall 
was managed as wastewater and transferred to the temporary WWTP for treatment and discharge. 
Following implementation of the ICP, while the lagoons are in temporary shut-down pending restart by 
the new owner/operator, incidental rainwater will be allowed to collect and rise to the level of gravity 
overflow from the lagoons. 

4.5 SLUDGE AND MATERIAL MANAGEMENT AND DISPOSAL 

As described in Section 4.3, dewatered sludge material was stockpiled on the existing on-site concrete 
containment area. The dewatered solids tonnage based on truck tickets for each of the lagoons was as 
follows: 

• Equalization Basin: 59.73 tons 

• Aeration Basin: 260.07 tons 

• Polishing Pond: 596.97 tons 

• Digester Basin: 699.07 tons 

The sludge was sampled and characterized to verify disposal options and to secure approval for off-site 
disposal at the Chenango County Landfill as described in Section 5.2. Due to the confirmation 
requirements of the receiving facility for moisture content, dewatered sludge was temporary stockpiled in 
the containment area pending certified laboratory results for this parameter. The dewatered sludge was 
segregated to prevent comingling between lagoons. Demarcation methods were used to differentiate piles 
matched to the test results for each load taken to the landfill. 

Procter & Gamble - Norwich (219651) 4-3 January 5, 2011 
Interim Closure Report.doc 



~
 
WOODARD.... '"

&CURRAN 

5. SAMPLING PROGRAM
 

Once the sludge was removed, the clay liner in each lagoon was inspected and samples were collected of 
the liner system to determine if any site-related constituents of concern (COCs) remained at 
concentrations requiring remediation in accordance with NYSDEC regulations. 

A Sampling and Analysis Plan (SAP) was included in Appendix D of the ICP. The SAP addressed all 
required sampling for the cleaning and usability of the lagoons, including liner confirmation sampling and 
disposal characterization sampling (sludge and clay liner). The SAP specified sample locations and 
analytical methods, quality assurance and quality control sampling requirements, specific laboratory 
coordination requirements, establishing and maintaining the chain of custody, and Standard Operating 
Procedures for sampling. 

5.1 SITE CONSTITUENTS OF CONCERN 

To develop a COC list for the interim closure sampling, Woodard & Curran reviewed previous sludge 
sampling results and the current SPDES permit. Additionally, Woodard & Curran included analytical 
parameters to identify contaminants reasonably expected to be associated with potential wastes that may 
have entered the WWTP from the manufacturing and pilot plant. Based on the research conducted by 
Woodard & Curran and our experience with similar facilities, confirmation samples were proposed to be 
analyzed for the following parameters: 

• Volatile organic compounds (VOCs) via Method 5035/8260B; 

• Semi-volatile organic compounds (SVOCs) via Method 8270C; 

• Alcohols via Method 8015C; 

• Total 13 priority pollutant metals plus barium via Methods 602017471A; 

• Cyanide via Method 90l2A; 

• Herbicides via Method 8l51A; and 

• Radioactivity via Method 900. 

Due to the nature of the activities (pharmaceutical research, development, and manufacturing) conducted 
at the Site, the selected laboratory was instructed to provide tentatively identified compounds (TICs) 
associated with analysis for VOCs and SVOCs in addition to the analytical method's standard compound 
list. Based on the initial sampling results, leachable extraction and analysis by the Toxicity Characteristic 
Leaching Procedure (TCLP by Method 1312) was requested to confirm compliance with disposal 
requirements. 

5.2 SLUDGE CHARACTERIZATION SAMPLING 

To verify disposal options for the sludge material and other potentially contaminated materials 
(Section 4.3), characterization samples were collected of the sludge material. Per the ICP it was proposed 
to take one sample every 200 CY following sufficient dewatering and drying time. During the contractor 
procurement process, it was realized that costs could be saved if a belt filter press was used to dewater the 
sludge and the sludge was loaded onto trucks for disposal, minimizing stockpiling. This also alleviated 
concern with large volumes of sludge exposed to the weather while in storage on-site. 

-'-P-ro-cte-r--'--&--::-G-am-'-b-'-'e--:-C"No-rw--'-ic-'-h-C:(2--'-:-C=-:1-'-)- -------------------5--1-­1965 January 5, 2011 
Interim Closure Report.doc 



~
 .... ~ 
WOODARD 
&CURRAN 

Therefore rather than sampling a stockpile, Woodard & Curran proposed an alternative sampling plan and 
it was approved by the DEC by electronic mail on July 30, 2009 (refer to Appendix E). The alternative 
plan was implemented on March 18, 20 10 and consisted of sampling each lagoon as follows: 

Each lagoon was divided into four quadrants and a water/sludge sample was collected from each quadrant 
and subjected to simulated pressing (using weight to "press" the water/sludge sample between 2 pieces of 
belt filter material as is done for bench testing). A portion of one of the samples was immediately placed 
into appropriate sample containers for analysis of Volatile Organic Compounds plus Tentatively 
Identified Compounds (VOCs+TICs) and field screening. The remainder of the sample was placed into a 
stainless steel mixing bowl to homogenize the four discrete samples and then submitted for additional 
laboratory analysis by the methods specified in Section 5.1 plus leachable metals (per disposal facility 
requirements). Results are summarized in Table IA and laboratory analytical reports are included in 
Appendix F. 

Upon completion of the sludge characterization procedures it was realized that due to the small scale and 
time constraints of the bench-scale process, the samples produced varying dryness between 9% and 30% 
solids. Therefore, at the request of the landfill, moisture content analysis was conducted routinely during 
the sludge dewatering operation to verify that a minimum of 20% solids was achieved on-site prior to 
off-site transportation to the landfill (refer to Appendix E). 

Additional sludge characterization samples were collected during implementation of the ICP as 
summarized in Table 1B and discussed in Section 6.2. 

5.3 LAGOON CONFIRMATION SAMPLING 

5.3.1 Inspection 

Upon sludge removal to the extent practicable, the clay liner in each lagoon was inspected by a New York 
Professional Engineer for indications of potential impact to underlying soil, including: 

•	 potential breaches of the lagoon clay liners that appeared to be fully penetrating or that posed a 
reasonable likelihood of having allowed a release to the underlying soils; 

•	 unnatural discoloration ofthe clay liners or any exposed soils; or 

•	 chemical odors or unanticipated levels of organic compounds detected during air monitoring 
activities (e.g., elevated photoionization detector (PID) readings above background 
concentrations using an 11.7 electron volt lamp). 

Any integrity issues identified during the inspection of the clay liners were investigated with separate, 
discrete soil samples collected at those specified locations. 

5.3.2 Confirmation Soil Sample Collection 

The objective of the confirmation liner sampling program was to collect sufficient analytical data to 
demonstrate that the clay liner was not impacted from contaminants potentially present in the sludge or 
wastewater. The liner samples were collected manually through a series of sampling locations spatially 
distributed throughout each of the lagoons. Sample Location Maps representative of each lagoon are 
attached as Figures 1, 2A, 2B, and 3. 

Procter & Gamble· Norwich (219651) 5-2 January 5,2011 
Interim Closure Report.doc 



~
 
----~
WOODARD 
&CURRAN 

Quality assurance and quality control (QA/QC) samples were collected including duplicate samples, 
matrix spike samples, equipment and trip blanks. QA/QC samples ensure that the analytical data collected 
are of high quality and are representative, reproducible, and defensible. 

Samples of the clay liner material were collected to a depth of six inches within the lagoon area. Samples 
were collected for field screening (VOC headspace analysis) and laboratory analysis. Samples were 
composited from up to five discrete locations and analyzed for the parameters indicated in Section 5.1. At 
least three composite samples were collected from each lagoon. Any integrity issue (possible contaminant 
migration pathway) identified during the inspection of the clay liner (refer to Section 5.2.1), were 
addressed by the sampling program with separate, discrete samples in addition to the proposed sampling 
indicated above. 

All samples were transported via laboratory courier under chain of custody to Upstate Laboratories, Inc. 
of East Syracuse, New York (Upstate), a New York State certified laboratory. Upstate provided analytical 
data in accordance with NYSDEC's Analytical Services Protocol (ASP) to insure the best possible data 
quality for NYSDEC program needs. 

5.3.3 Analytical Results 

Analytical results of liner confirmation samples were reviewed and compared against New York 
Restricted Use Commercial and Protection of Ground Water Site Clean-up Objectives guidance values. In 
the case of groundwater samples, analytical results were compared to Technical & Operational Guidance 
Series (TOGS) 1.1.1 Amhient Water Quality Standards and Guidance Values and Groundwater Effluent 
Limitations. If closure samples were found to exceed a guidance value, additional cleaning and material 
removal was conducted and new confirmation samples were collected and analyzed for those COCs 
exceeding their respective guidance value to confirm the effectiveness of the remedy. Closure was 
considered complete when samples from lagoon beds were in compliance with the guidance values (refer 
to Section 6.0). 

5.3.4 Data Validation and Usability 

Ten percent of the laboratory analytical data for samples (four soil samples and one water sample) were 
reviewed by a third party independent data validation contractor, Alpha Geoscience of Clifton Park, New 
York, in accordance with the NYSDEC Data Usability Summary Report (DUSR) guidelines. Data 
validation criteria that were reviewed for representative samples included: sampling and analysis date, 
sample custody, holding times, sample handling and preservation procedures, field blank results, field and 
laboratory duplicate sample results, surrogate recoveries, matrix spike/matrix spike duplicate results, 
laboratory control standards, laboratory method blanks, lot assignment reports, and miscellaneous 
observations. Several matrix interferences were noted by the laboratory for detections of VOCs, SVOCs 
and Radioactivity. Based on validation resu Its, the majority of data were acceptable and deemed usable 
with some issues that are identified and discussed in the DUSRs included in Appendix G. Data that did 
not meet performance criteria was flagged with qualifiers describing the data's usability for project 
decisions and the report tables were updated to include such qualifiers. 

Procter & Gamble - Norwich (219651) 5-3 January 5, 2011 
Interim Closure Report.doc 



~
 
.............
 
WOODARD 
&CURRAN 

6. IMPLEMENTATION AND RESULTS
 

Cleaning operations under the ICP were completed between April 5, 2010 and October 26, 2010. Per the 
ICP, cleaning operations included the removal of water and sludge from the lagoons to the extent 
practicable. Stone that had been along the sides of the lagoons was moved to the center and washed. 
Sludge was removed, pressed, and transferred to the Chenango County Landfill (Appendix A). Water was 
transferred to the on-site temporary treatment plant and discharged under the facility's SPDES Permit No. 
NY0004146. Inspections were conducted by Anne E. Proctor, PE, a Professional Engineer Registered in 
New York State. 

Confirmatory samples of the clay liner for each lagoon were collected and analyzed. Sample results are 
summarized in Tables 2 through 5, and laboratory analytical reports are provided in Appendix F. 

6.1 EQUALIZATION BASIN 

On April 20, 2010, the Equalization Basin clay liner was inspected and observed to be in very good 
condition. The only areas of note were along the lagoon sides where stone had been removed and there 
was evidence of spider cracking due to drying and shrinkage from exposure to the elements (sun and 
wind). In accordance with the ICP, three composite samples of the lagoon liner were collected. A sample 
was also collected of the stone material. A fifth, discrete sample was collected from the lagoon side wall 
in an area of the spider cracking to confirm simple exposure. Sample locations are depicted on Figure 1. 
During sampling, the cracking was confirmed to be superficial, extending a very short depth into the clay. 
All COCs in all samples were in compliance with criteria as noted in Table 2. 

In addition to implementation of the ICP, Procter & Gamble has been implementing a parallel 
investigation of the lagoon area, working with the NYSDEC Division of Water and Division of 
Environmental Remediation. Based on results of the area investigation, portions of the Equalization Basin 
will need to be removed to facilitate further investigation and remediation of underlying media. We are 
therefore documenting herein permanent closure of the Equalization Basin under the SPDES Pennit 
Program. 

Permanent closure of the unit is documented as follows: 

•	 The ICP (January 2009) provided notification that the Equalization Basin was to be taken out of 
service. Discharge to the unit ceased April 5, 2010; 

•	 The influent pipe to the Equalization Basin was sealed with a buried (inaccessible) blind flange 
on July 16,2010, and flow is directed to the Aeration Basin. Photo-documentation ofthis activity 
is provided in Appendix C; and 

•	 Effluent pumping equipment and piping have been dismantled, removed, cleaned and rinsed. This 
equipment and piping is in storage pending reuse, resale, recycle (scrap), or removal as 
construction debris. 

With permanent closure of the Equalization Basin, the lagoon berms will be retained to protect the area 
against flooding. All remediation work will be within the limits of outer berm walls. Rainwater will be 
allowed to follow the natural contour of the land until such time as a Remedial Action Work Plan 
(RAWP) necessitates review of stormwater quality issues, such as silt and erosion control measures. 

~ 

Procter &Gamble ­ Norwich (219651) 6-1 January 5, 2011 
Interim Closure Report.doc 



-------------

~
 .... ~ 
WOODARD 
&CURRAN 

iii&; 

....., 6.2 POLISHING POND 

During removal of the sludge material, a soft spot was encountered in the lagoon bottom of material from 
a previous underlying lagoon. The lagoon footprint was over-excavated to remove this underlying 
material down to a natural clay bottom bearing a grey to yellow color. This underlying material, primarily 
identified as a darker black-brown soil mixture, was visually removed with the exception of a small 
section of the north eastern comer that approached the WWTP Clarifier and Building ]06. Excavation 
was suspended to avoid undermining the surface structures, and to take confirmatory liner samples to help 
plan future steps. Additional characterization samples were collected to ensure the underlying material 
was compatible with the waste profile for the sludge (refer to Table 1B). The characterization samples 
were compliant with the waste profile; however, analytical results indicated an elevated PCB 
concentration of 14 and 19 mg/kg. As a precaution, PCBs were added to the parameter list for 
confirmation samples for the Polishing Pond. 

An engineering inspection of the Polishing Pond was conducted by Woodard & Curran on August 5, 
2010. Clay was visible on the bottom and sides of the lagoon, and pieces of wood, brick and metal debris 
remaining indicative of fill material historically used to elevate the area. A few lower areas of the lagoon 
bottom had standing water. There were a few isolated locations along the eastern wall of the lagoon that 
were a different color than the surrounding material and two locations that appeared as a dark organic 
material. The bottom and sides of the lagoon appeared intact without evidence of breeches with the 
exception of the low areas bearing water. The west portion of the lagoon did not have impacted material 
underlying the clay and the lagoon bottom was retained, making that section of the lagoon a higher 
elevation. A pipe for the former lagoon, plugged on the exterior to the lagoon, was found along the south 
wall ofthe lagoon. Interior sections ofthe pipe were additionally plugged as they were located. 

Due to the finding and excavation of the material below the Polishing Pond, the confirmation sampling 
program was expanded. Three composite bottom samples were collected of the western, central, and 
eastern sections of the lagoon. Three additional composite samples were collected from the lower eastern 
lagoon wall, and the north and south lagoon walls. Discrete samples were collected of the colored and 
organic materials noted along the eastern lagoon wall. Discrete samples of standing water and clay 
material underlying standing water were also collected from separate locations. Sample locations are 
depicted on Figures 2A and 2B. Analysis of PCBs was omitted from the samples collected on August 5, 
and a second sampling event occurred on September 8 to collect samples for analysis of PCBs. 
Additionally, two samples from September 8 were analyzed for Hexavalent Chromium that corresponded 
to detection of Total Chromium in samples collected on August 5 (refer to Table 3A). 

Per Table 3B, the groundwater sample contained an estimated concentration of Benzene of 3 micrograms 
per liter (ug/L); however, the dissolved concentration of Benzene was estimated to be less than 
0.075 ug/L. The estimated detection of Benzene is believed to be associated with particulate in the 
groundwater sample; Benzene was below the detection limit in all soil/clay samples. 

Concentrations of COCs detected in samples were in compliance with criteria as noted in Table 3A with 
the exception of Mercury in three discrete samples from the east side wall of the lagoon. One of these 
locations (the dark organic material) also contained PCBs over Soil Cleanup Objectives at 36 mg/kg and 
Hexavalent Chromium at an elevated detection limit. 

On October 25, 2010, additional excavation activities were conducted along the Polishing Pond east wall, 
inclusive of the three sample locations that exceeded criteria (See Figure 2A for sample locations). A 
follow-up inspection was conducted the following day and the three locations were re-sampled for 

Procter & Gamble - Norwich (219651) 6-2 January 5, 2011 
Interim Closure Report.doc 



~
 .... ~ 
WOODARD 
&CURRAN 

Mercury, Total and Hexavalent Chromium, VOCs (due to elevated detection limits), and PCBs. In the 
course of sample collection, the wall destabilized and threatened to undermine surface structures. The 
area was backfilled following sample collection to stabilize the area. 

Results from the October 26, 2010 sampling event are included in Table 3A and the laboratory analytical 
report is provided in Appendix F. Acetone is the only remaining COC above screening criteria. As was 
noted during excavation activities, surface features prevent any additional excavation in the Polishing 
Pond area and material in the area has been excavated to the extent practicable without comprising 
structures or safety. 

Acetone detections were compared to criteria as established in Section 5.3.3. Acetone was in compliance 
with the Restricted Use Commercial guidance value, and only exceeded the Protection of Ground Water 
guidance value. In accordance with Section V.D.2 of NYSDEC Commissioner Policy CP-51: Soil 
Cleanup Guidance, Protection of Groundwater Soil Cleanup Objectives do not apply due to the following 
exceptions: 

(i)	 The groundwater standard contravention IS due to on-site historic Site use (historic Site 
operations and filled areas). 

(ii)	 Site groundwater is not and will not be used for consumption. 

(iii)	 A groundwater sample was collected from the excavated lagoon bottom as part of 
confirmation sampling, and groundwater monitoring wells in the vicinity of the WWTP were 
sampled in 2007, including wells TW-22 and TW-23 as shown on Figure 2A. In all cases, 
Acetone was less than the laboratory detection limit (i.e., less than 5 or 10 uglL). 

6,3 DIGESTER BASIN 

On August 16, 20 10, the Digester Basin was inspected and observed to be in very good condition. Some 
shrinkage cracks were noted along the lagoon liner; however, the clay liner material was pliable and the 
cracks disappeared when pressed. There were also some voids and depressions in the clay liner material 
from stones that were not fully penetrating. There was a depression into the east wall of the lagoon with 
no evidence of discoloration. The lagoon floor had some puddling indicating the unit held water. 
Equipment tracks were visible indicative of the thickness and pliability of the clay liner. The clay had 
some color variation (red, grey and yellow) and green moss was evident in the moist environment. Stone 
material from the lagoon was stockpiled along the southwest comer of the unit; the material appeared 
clean and ready for reuse. Fluid Technologies had removed a layer of clay from the north wall and 
southeast comer that appeared to be discolored. One section of the north wall appeared to have loosened 
and sloughed off yielding some coloration in underlying material; this was selected for discrete sampling, 
but was believed to be native material. A layer of stabilizing cement had been placed around the top of the 
lagoon when the lagoons were constructed. Where exposed, sludge material had been washed from under 
the cement. There were two influent pipes, one overflow discharge pipe and one cross connect pipe for 
the lagoon; no anomalies were noted associated with the pipes. A cement pad under the western mixer 
was worn and a hole had developed through and under the pad. 

In accordance with the ICP, three composite samples were collected of the liner from the western, central, 
and eastern portions of the lagoon. Samples were also collected from the depression into the east wall, 
colored material in the sloughed area along the north wall, and from the bottom of the hole under the west 
mixer. Sample locations are depicted on Figure 3. Sample results are summarized in Table 4 and the 

Procter &Gamble - Norwich (219651) 6-3 January 5, 2011 
Interim Closure Report.doc 



~
 .............
 
WOODARD 
&CURRAN 

laboratory analytical report is provided in Appendix F. All COCs in all samples were in compliance with 
criteria as noted in Table 4. 

6.4 AERATION BASIN 

On August 25, 2010, the Aeration Basin was inspected and observed to be in very good condition. The 
lagoon floor had some puddling and green algae were evident indicating the unit held water. Stone 
material from the lagoon was stockpiled in the western half of the unit; the material appeared clean and 
ready for reuse. Surficial erosion and shrinkage were noted along the lagoon side walls from exposure of 
the liner to the elements. Stones were embedded in the clay liner material, but the clay was continuous. A 
layer of stabilizing cement had been placed around the top of the lagoon when the lagoons were 
constructed. Where exposed, sludge material had been washed from under the cement. There were two 
influent pipes, one overflow discharge pipe and one cross connect pipe in-line with the cement at the top 
of the lagoon and no anomalies were noted associated with the pipes. The cement pads under the mixers 
showed wear, but only the western mixer had wear that was fully penetrating and had created a hole under 
the pad. 

In accordance with the rcp, three composite bottom samples were collected of the western, central, and 
eastern sections ofthe lagoon. Two discrete samples were collected from an area of stone embedded liner 
along the north wall of the lagoon, and from the void beneath the western mixer. Sample locations are 
depicted on Figure 3. 

Concentrations of COCs detected in samples were in compliance with criteria as noted in Table 5 with the 
exception of Acetone in a sample collected in the north end of the lagoon and several parameters (metals 
and Acetone) in the sample collected from beneath the western mixer. 

On October 25, 2010, additional cleaning activities were conducted at the two sample locations exceeding 
criteria in the Aeration Basin (see Figure 3 for sample locations). A follow-up inspection was conducted 
the following day and the two locations were re-sampled for parameters exceeding criteria or with 
elevated detection limits. Sample results are summarized in Table 5 and the laboratory analytical report is 
provided in Appendix F. Following the additional cleaning activities, all COCs in all samples were in 
compliance with criteria as noted in Table 5. 

Procter &Gamble - Norwich (219651) 6-4 January 5, 2011 
Interim Closure Report.doc 



~
 
..... ~ 
WOODARD 
&CURRAN 

7. PRO..IECT COMPLETION
 

7.1 PERMIT TRANSFER 

This Report describes the actions, sequence, and timeline of activities completed to place the WWTP in 
temporary shut-down (interim closure) status pending reactivation by the new owner/operator, Agro­
Farma. During the transition of the Woods Comers Facility to new operations, the terms and conditions of 
the existing SPDES Permit Number NY0004146 will be transferred to Agro-Farma upon their successful 
completion of an application to the NYSDEC for the transfer. 

7.2 INTERIM CLOSURE OF THE WWTP 

Upon completion of lagoon dewatering and sludge removal, tasks were completed on August 27, 20 I 0 to 
drain, f1ush, and transfer the anoxic tank contents to the belt press, and return the filtrate back to the MBR 
system. 

With the lagoons certified clean, the existing WWTP components have been secured pending reactivation 
by the new owner/operator, including buildings, sheds and mechanical components (pumps, valves, etc.) 
that are not in use. The Site, including the lagoon area, remains surrounded by continuous fencing with 
secured, gated entrances. 

7.3 PROFESSIONAL ENGINEER'S CERTIFICATION 

I hereby certifY that I have reviewed this document and its attachments and being familiar with the New 
York State Department of Environmental Conservation Regulation 6 NYCRR 750-2.11 do attest that 
closure of the existing Wastewater Treatment Plant has been conducted in accordance with the approved 
Interim Closure Plan dated January 9, 2009. 

\_ n 
Signature: _-----"~~"-=--'----=._C=--/_t:_~_'_"I._,_"~=-",,,---,,-;_ 

Professional Engineer Name: Anne E. Proctor, PE 

Date: January 5,2011 

-~------------------

Procter &Gamble ­ Norwich (219651) 7-1 January 5, 2011 
Interim Closure Reportdoc 



( Tl'_C.1A ( 
CHARACTERIZATION SAMPLE SUMMARY
 
SLUDGE CHARACTERIZATION SAMPLES
 

Interim Closure Report
 
Procter & Gamble
 

Norwich, NY
 

Pond 
Samole 10 

CONSTITUENT Units Regulatory Level 

E Basin 
A I B 

North Basin 
A I B 

Aeration Basin 
A I B 

Polishina Pond 
A I B 

Statistical Analvsis 
Minimum I Averaae* I Maximum 

Cadmium 
Chromium 
Lead 
Silver 
Mercury 

Barium 
Cadmium 
Chromium 
Lead 
Silver 
Mercury 

4.2 
91.2 

Notes: 
NA =Not Applicable 
NE =Not Established 
TCLP =Toxicity Characteristic Leaching Procedure 
* Assume one half the detection limit for concentrations not detected. 

Woodard &Curran January 5, 2011 



(r TA(~E 18 
CHARACTERIZATION SAMPLE SUMMARY ADDITIONAL SLUDGE CHARACTERIZATION SAMPLES 

POLISHING POND LINER 

Interim Closure Report
 
Procter & Gamble
 

Norwich, NY
 

Pond 
Samole 10 
CONSTITUENT 

Arsenic 
Barium 
Cadmium 
Chromium 
Lead 
Silver 
Mercury 

5 <0.5 <0.5 
0.94 I 

<0.005 
100 0.82 

1 <0.005 
5 <0.05 <0.05 
5 <0.1 <0.1 
5 <0.05 <0.05 

0.2 <0.0004 <0.0004 

0.82 I 0.88 I 0.94 

••,'io 

Arsenic 
Barium 
Cadmium 
Chromium 
Lead 
Silver 
Mercury 

NE 
< 60 

2-12.5 6.58 
NE 
NE 

>20% 30.5 

7.00 

31.9 

Notes: 
NA = Not Applicable
 
NE = Not Established
 
TCLP =Toxicity Characteristic Leaching Procedure
 

Woodard & Curran January 5, 2011 



( (
T('_E2 

CONFIRMATION SAMPLE SUMMARY
 
EQUALIZATION BASIN LINER SAMPLES
 

Interim Closure Report
 
Procter & Gamble
 

Norwich, New York
 

Location I E-Basin I E-Basin I E-Basin I E-Basin I E-Basin IE-BaSin 
Sample 10 EB-Comp-A CL-Dup-1 EB-Comp-B EB-Comp-C EB-CompGR-B EB-B-06 
Sample Date 4/20/2010 4/20/2010 4/20/2010 4/20/201 0 4/20/2010 4/20/2010 

NY-SCO­ NY-SCO­
CONSTITUENT COM GW 

11.3 10.7 7.69 10.1 

400 820 84.4 78.7 86.1 78.9 31.6 92.3 
9.3 7.5 1.35 1.22 1.33 1.14 1.30 1.27 
400 19 13.7 13.2 13.8 12.6 9.2 14.4 
270 1,720 19.3 20.4 14.5 14.6 9.33 18.5 

1,000 450 17.0 15.0 18.0 15.0 17.0 19.0 
2.8 0.73 <0.0577 <0.0564 <0.0560 <0.0542 0.0762 <0.0544 
310 130 23.2 21.2 22.1 20.4 12.7 25.1 

1,500 8.3 <2.31 <2.26 <2.24 <2.17 3.66 <2.18 
10,000 2,480 65.6 60.9 63.5 57.0 54.0 71.9 

220 
70 J 

2,855 

Notes: 
B = Analyte detected in blank. 
J = Estimated value. 
NA = Not Analyzed 
NO = None Detected 
NE = Not Established 
NY-SCO-COM = New York State Soil Cleanup Objectives for Commercial Use 
NY-SCO-GW = New York State Soil Cleanup Objectives for Commercial Use, Protective of Groundwater 
Total PCBs =Total of Polychlorinated Biphenyls Aroclors 
Total TICs = Total of Tentatively Identified Compounds 
(1) Moisture Content for metals results used as default. 
(2) Criteria used is for Hexavalent Chromium as the most stringent criteria for Chromium. 
(3) Tentatively Identified Compounds (TICs) suspected to be primarily from binding agents in clay.

pi L "til. # ..... 
Analyte exceeds NY-SCO-COM criteria. 

Woodard & Curran January 5,2011 





( (
TA(~3B 
CONFIRMATION SAMPLE SUMMARY
 
POLISHING POND WATER SAMPLES
 

Interim Closure Report
 
Procter & Gamble
 

Norwich, New York
 

Location 
Sample ID 
Sample Date 

pp pp 
PP-GW-1 PP-GW-1 
8/5/2010 8/5/2010 

Benzene (1) 1 3J <0.75 J* 
Butanol NE <100 20 J 
Ethanol NE <100 130 
Methanol NE <1000 900 J 
Propanol NE 3J <100 
Total TICs NE ND 8.8 

<5 2 JB 
<5 2 JB U 

284 411 

12.4 J 

Notes: 
* Method Detection Limit.
 
B = Analyte detected in blank.
 
J = Estimated value.
 
ND = None Detected
 
NE =Not Established
 
TOGS 1.1.1 =Technical & Operational Guidance Series Ambient Water Quality Standards and Guidance Values
 
Total TICs =Total of Tentatively Identified Compounds, suspected to be primarily from binding agents in clay.
 
(1) Method Detection Limit for dissolved concentration of analyte is in compliance with TOGS criteria. 

Woodard & Curran January 5, 2011 



( (

( .E4 

CONFIRMATION SAMPLE SUMMARY
 
DIGESTER BASIN LINER SAMPLES
 

Interim Closure Report 
Procter & Gamble 
Norwich, New York 

Location DB DB DB DB DB DB 
DB-Comp-A DB-Comp-B DB-Comp-C 

and DB-Grab­ and DB-Grab­ and DB-Grab-
Sample 10 A5 B5 C5 DB-Grab-D DB-Grab-E DB-Grab F 
Sample Date 8/16/2010 8/16/2010 8/16/2010 8/16/2010 8/16/2010 8/16/2010 

NY-SeO­ NY-SeO-
CONSTITUENT COM GW Primary Primary Primarv Primarv Primary Primary 

':>./C 
Moisture Content (1) NE NE 13.7 14.1 17.5 15.1 21.6 22.9 

'/>: >01: 
Barium 400 820 61.2 62.4 128 69 215 63.5 
Total Chromium (2) 400 19 13.8 15.2 18.8 20.5 21.9 15.1 
Hexavalent Chromium 400 19 NA NA NA <4.7 <5.1 NA 
Trivalent Chromium 1,500 NE NA NA NA 20.5 21.9 NA 
Copper 270 1,720 11.3 10.1 12.5 34.7 10.8 8.8 
Lead 1,000 450 9.62 9.54 16.5 7.39 12.6 10.2 
Mercury 2.8 0.73 <0.058 <0.0582 0.0727 NO <0.0638 0.0768 
Nickel 310 130 18.4 18.7 19.3 26.5 22.7 17.7 
Zinc 10,000 2,480 55.3 49.8 71.6 74.6 87.5 56.1 

c CoInoounds. (UQIICflJ' i:n :.' :., .:/:l:X:::)?:: 
Carbon Disulfide NE NE <5.6 <5.6 <6.1 110 <6.4 <6.5 
Chlorobenzene 500,000 1,100 <5.6 <5.6 <6.1 2J <6.4 <6.5 
1,4-Dichlorobenzene 130,000 1,800 12 <5.6 <6.1 <5.9 <6.4 <6.5 
Trichloroethene 200,000 470 <5.6 <5.6 4J <5.9 8.1 <6.5 
Total TICs NE NE NO NO NO NO NO NO 
~Vol fq;~ ~. 

IIBis(2-Ethylhexyl)Phthalate NE NE 100JB 200JB 200JB 200 JB 200 JB 200JB 
IIDi-n-butyl phthalate NE NE 90 JB 100 JB 100 JB 100 JB 100 JB 100JB 
IITotal TICs (3) 

IRsdl< 
NE 

i:l::;;: ,i:>i:/':: 
NE 2,057 

,i 
1,592 

.... 
" 

5,750 , 13,330 9,980 23,600 
:::l.. 

IIAlpha, Gross NE NE 2.9 3.8 3.7 4.1 3.0 2.3 
IIBeta, Gross NE NE 2.5 1.9 2.7 2.6 2.5 1.9 

Notes: 
B = Analy1e detected in blank. 
J = Estimated value. 
NA = Not Analyzed 
NO = None Detected 
NE = Not Established 
NY-SCO-COM = New York State Soil Cleanup Objectives for Commercial Use 
NY-SCO-GW = New York State Soil Cleanup Objectives for Commercial Use, Protective of Groundwater 
Total PCBs = Total of Polychlorinated Biphenyls Aroclors 
Total TICs = Total of Tentatively Identified Compounds 
(1) Moisture Content for metals results used as default 

(2) Criteria listed for Total Chromium is for Hexavalent Chromium as the most stringent criteria for Chromium. For those samples which Total 
Chromium exceeded the criteria for Hexavalent Chromium, analysis was additionally requested for Hexavalent Chromium, with Trivalent 
Chromium equal to the difference between Total Chromium and Hexavalent Chromium. 
(3) Tentatively Identified Compounds (TICs) suspected to be primarily from binding agents in clay. 

a L&.~f:i!~:'!lIIlE 
Analy1e exceeds NY-SCO-COM criteria. 

Woodard & Curran January 5,2011 



TABLE 5
 
CONFIRMATION SAMPLE SUMMARY
 
AERATION BASIN LINER SAMPLES
 

Interim Closure Report
 
Procter & Gamble
 
Norwich, New York
 

Location 

Sample ID
 
Sample Date
 

NY-SeQ- NY-SeQ-

CONSTITUENT
 eQM GW 

IIMoisture Content (1) NE NE 

400Barium 820
 
Beryllium
 590 47 
Cadmium 9.3 7.5
 
Chromium (2)
 400 19
 
Hexavalent Chromium
 400 19
 
Trivalent Chromium
 1,500 NE
 
Copper
 270 1,720
 
Lead
 1,000 450 
Mercury 0.73
 
Nickel
 

2.8 
310 130
 

Silver
 8.3
 
Zinc
 

1,500 

I··'.'··."AS 
AU-Comp-A 
and AU-Grab 

AS 
8/25/2010 

Primary 

AS 

AU-Grab-A51 
10/26/2010 

Primary 

AS 
AU-Comp-B 
and AU-Grab 

B5 
8/25/2010 

Primary 

AB 
AU-Comp-C 
and AU-Gra

C5 
8/25/2010 

Primary 

····AS 

b 
AU-Grab-D 
8/25/2010 

Primary 

AS 

AU-Grab-D1 
10/26/2010 

Primary 

AB 

AU-Grab-E 
8/25/2010 

Primary 

18.0 17.3 23.2 
17.8. 

26.5
,,',. >,> 

31.5 II 

80.4 NA 128 102 156 149 
<0.732 NA <0.782 0.82 '<3.03 <0.816 <0.876 
<1.22 NA <1.3 <1.22 7.35 <1.36 <1.46 
17.6 NA 15.3 14.7 129 18.5 15.9 
NA NA NA NA NA <0.54 NA 
NA NA NA NA NA 18.5 NA 
21 NA 12.8 8.31 I·••. 345 3.09 B 102 

19.3 NA 15.7 10.5 77.9 15.9 28.9 
<0.061 NA 0.15 <0.0608 0.0796 <0.073 
<7.32 NA 17.6 19.9 I 93.3 23.1 18.6 
<2.44 NA <2.61 <2.43 I <10.1 <2.72 <2.92 

10,000 2,480 102 .. 65.1NA 60.2 92.2 

Acetone 500,000 50 <24 24 <14 35<26~Iilt 
NA2-Butanone (MEK) 120500,000 <26 NA <15 

Carbon Tetrachloride 
10J <13 74., 

.•• <5.9760 NA NA22,000 <13 <6.6 240 
NA ....1A-Dichlorobenzene 130,000 1,800 <5.9 <7.3 

1,2,4-Trichlorobenzene 
<13 38 

NE NE <5.9 NA NA <7.3 
Xylenes 

<13 <6.6 79 
1600 NA500,000 <5.9 <13 20J NA <7.3 

Total TICs 
<6.6 

NDNE NE NA NA 1,065 
/CeO 

ND···.·· 

4J

56",. 
NA 

<7.3 

Benzo(a)anthracene 1,000 200J NA <2200 <2500 
Benzo(a)ovrene 

5,600 <210 <230 
1,000 NA <220022,000 100J <2500 

Bis(2-Ethylhexyl)Phthalate 
<210<8600 <230 

NE NE .100 JB NA <2200 <2500 
Crysene 

<210 I <8600 I 320 
<22001,000 200J· NA <210 <230 <2500 

Di-n-butvl phthalate 
56,000 

<2200 <210 <8600·'. <2500 
Flouranthene 

NE NE <210 NA 200J 
500,000 1,000,000 .... <210 NA <2200 <210 <2500 

Phenanthrene 
6000J <230 

<210500,000 1,000,000 ". <210 NA <2200 3000J <230 <2500 
pyrene 500,000 1,000,000 100J NA <2200 <210 3000J <230 2500 
ITotal TICs (3) NE NE 12,609 NA 6,000 10,784 148,800 1,420 7,400 

.(."•.••.,•... ":t•• :.,li' i'/," ••,,£)/.," ........... /: / . """""::"."' .
 
NE NE 4.03 I NA 17.6 3.8 15.2 <4 1.7 

s 
IIAlpha, Gross 

2.1 2.9 16.1NE I NE 2.7 I NA <4 1.6 

Notes:
 
B = Analyte detected in blank.
 
J = Estimated value.
 
NA =Not Analyzed
 
ND = None Detected
 
NE = Not Established
 
NY-SCO-COM = New York State Soil Cleanup Objectives for Commercial Use
 
NY-SCO-GW = New York State Soil Cleanup Objectives for Commercial Use, Protective of Groundwater
 
Total PCBs = Total of Polychlorinated Biphenyls Arociors
 
Total TICs = Total of Tentatively Identified Compounds
 
(1) Moisture Content for metals results used as default. 
(2) Criteria listed for Total Chromium is for Hexavalent Chromium as the most stringent criteria for Chromium. For those samples which Total Chromium 
exceeded the criteria for Hexavalent Chromium, analysis was additionally requested for Hexavalent Chromium, with Trivalent Chromium equal to the 
difference between Total Chromium and Hexavalent Chromium. 
(3) Tentatively Identified Compounds (TICs) suspected to be primarily from binding agents in clay.
 

. ~
 

~ Analyte exceeds NY-SCO-COM criteria. 

Sample Idcati6hcleaned andresampled. 

Woodard & Curran January 5, 2011 











~
 .... ~ 
WOODARD 
&CURRAN 

APPENDIX A: EXISTING WWTP PLANS
 

Procter & Gamble - Norwich (219651) January 5, 2011 
Interim Closure Report.doc 



( (' (
 

Figure I - Current Operation
 

Lift Station I .. River 
106 

.1 
EQ 

Basin 
Aeration 

Basin 

Sludge 

Digester 
Basin 

Polishing I 
Pond 

rf
 
~ 

w 
W•










































































































